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Mill Certificate

EN10204 3.1 FREIEH
EN10204 3.1 QUALITY CERTIFICATE
Shaanxi Yiheng Non-ferrous Materials Industries Co., Ltd, 13F Greenland Zhitai Bidg, No.6 Jinye Rd., Xi’an China
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EREE (Cerificate No.): 20210927D1
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Contract No. | Commedity | Designation No. |- Lot No. Heat No. Condition Size (mm) Quantity \(pc) Net Weight Specification Casz No.
1
Titani Dia 0.500” x ASTM B348 Gr.5
7825 AN~ Grade 5 TT1910-534059 | Annealed 335 637.4 kg ")
Bars Length 1207 - 145” Rev.2019
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0 W # R Chemica) . Composition (%)
Location Ti Al v Fe C N H Q) | KERE (others)

Top % Remainder 6.14 409 0172 | 00177| 0019 | 0.0031* | 0.174 | BT (Bach)<0.1 ]
Bottom & Remainder 6.11 4.06 0.177 0.021 | 0.018 | 0.0031* |, 0.175 | S0 (Toul)<0.4

% The ultrasonic inspection was done as per AMS2631 Rev.E Class A. .

it The bars were annealed at 750°C for'L.5 hours. ! ,J,ﬁu il

* H tested on final diameter.
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